
Global W
ater Research Coalition

Global Water
Research Coalition

Global Water Research Coalition
c/o International Water Association

Alliance House
12 Caxton Street

London SW1H 0QS
United Kingdom

tel: +44 207 654 5545
email: gwrc@iwahq.org.uk

www.globalwaterresearchcoalition.net

Membrane Bioreactors for
Municipal Wastewater treatment

State of the Science Report

Omslag Global Water 008 25-10-2005, 14:041



GLOBAL WATER RESEARCH COALITION

STOWA

 

MEMBRANE BIOREACTORS 

FOR MUNICIPAL WASTEWATER TREATMENT

STATE OF THE SCIENCE REPORT

Prepared by:

STOWA and Witteveen+Bos Consulting Engineers (the Netherlands)

October 2005

Global Water Research Coalition

Alliance Hous

12 Caxton Street
[...]
5a  From all the scientific articles on MBRs I have read, the following I remember as presenting 

the best scientific research approach, yielding the most valuable results/insights:

Title: 

Author(s): 

Published/Presented in/at: 

Title: 

Author(s): 

Published/Presented in/at: 

5b The strong point(s) of the research mentioned under 5a. is/are:

6a Of all articles on the MBR I have read, the following I remember as presenting the most  

valuable results/insights for practical application of MBR to municipal wastewater treatment:

Title: 

Author(s): 

Published/Presented in/at: 

Title: 

Author(s): 

Published/Presented in/at: 



49

MEMBRANE BIOREACTORS FOR MUNICIPAL WASTEWATER TREATMENT

6b The strong point(s) of the research mentioned under 5a. is/are:

7  In my opinion, further implementation of the MBR in municipal wastewater treatment is :

• not to be expected

• limited to specific cases

• expected

 Please, explain your choice:

8 From a scientific point of view, the most important research question(s) in MBR research that 

need(s) to be answered in the near future is/are:

1.  

2.  

3. 

  

9  The research questions mentioned in question 8. can be addressed most appropriately by 

(choose max. 2 options)

• lab-scale research 

• pilot plant research

• up-scaling to demonstration scale, together with applied research

• computational modelling of the MBR process

• cost evaluation studies

• other,  

10  The following issues associated with MBR, specific for my country/region, need special consi-

deration in the State-of-the-Science report:

  

11  I would like to make the following remark(s) regarding MBR research:

  

 

Thank you kindly for your co-operation,

Cora Uijterlinde

1 costs for travel and accommodation are for own expenses



50

MEMBRANE BIOREACTORS FOR MUNICIPAL WASTEWATER TREATMENT

APPENDIX VII

RESULTS QUESTIONNAIRE DUTCH  

MBR PLATFORM

The Questionnaire was also presented to the Dutch MBR platform group in which represen-

tatives of water boards and consultancy firms meet each other for exchange on operational 

experience and research projects. The response of the Dutch MBR platform group is presented 

in the following lines. From the 11 questions 4 questions are selected.

RESPONSE RATE

From the 24 questionnaires that were sent around, 16 were returned, from a total of  

15 organisations including water boards, consultancy firms and universities. 

CURRENT RESEARCH NEEDS

The open question concerning current research needs resulted in the following list , with in 

the last column the frequency of mentioning.

ranking topic times mentioned

1 Effluent quality (micro’s, nutrienten, MTR) 9

2 Flux en TMP optimisation 7

3 Fouling control 7

4 Compactness / small scale 3

5 Costs 3

6 Combination with other techniques 1

7 Energy 1

DRIVING FORCE FOR CURRENT DEVELOPMENTS IN MBR APPLICATION

This multiple-choice question resulted in the following scores.

driving force score

Increase in fundamental knowledge 0

Increase in operational experience 8

Effluent quality 7

Reduced footprint 2

MBR is fancy, new, innovative 4

Decreased investment costs 1

Better membrane modules 1

Others (upcoming EWFD, lower operational cost) 2



51

MEMBRANE BIOREACTORS FOR MUNICIPAL WASTEWATER TREATMENT

MOST IMPORTANT RESEARCH QUESTIONS FOR NEAR FUTURE

This open question resulted in the following list, again with ranking and frequency.

ranking topic times mentioned

1 Fouling control 10

2 Higher fluxes, lower TMP 6

3 (decrease in) Energy consumption 4

4 Effluent quality 3

5 Membrane lifetime 2

2 others * 8

*simple operation, biology, pretreatment, oxygenation, cleaning, permeate withdrawal, costs 

RESEARCH APPROACH TO TACKLE RESEARCH QUESTIONS

This multiple-choice question resulted in the following scores.

ranking topic times mentioned

1 pilot plant 9

2 demonstration+applied research 8

3 lab scale 4

4 modelling 2

5 other (looping: lab, pilot, full scale) 2

6 cost evaluation studies 1

COMPARING THE ANSWERS OF CURRENT AND NEAR FUTURE RESEARCH NEEDS

ranking current research needs near future research needs

1 Effluent quality (micro’s, nutrienten, MTR) Fouling control

2 Flux en TMP optimisation Higher fluxes, lower TMP

3 Fouling control (decrease in) Energy consumption

4 Compactness / small scale Effluent quality

5 Costs Membrane lifetime

6 Combination with other techniques Others *

7 Energy

*simple operation, biology, pretreatment, oxygenation, cleaning, permeate withdrawal, costs 

It is interesting to see that the ranking is changed. The experts expect that operational opti-

misation will be the most important issue for the coming years. If the mentioned issues are 

grouped the following ranking comes out for current and future research needs.

Topic
ranking current  

research needs

ranking near future  

research needs

Effluent quality (micro’s, nutrients, MTR) 1 3

Fouling control 2 1

Compactness / small scale 3

Costs 4

Combination with other techniques 5

Energy 6 2

Membrane lifetime 4

Others 5



52

MEMBRANE BIOREACTORS FOR MUNICIPAL WASTEWATER TREATMENT

APPENDIX VIII

REVIEWS WER 2001-2004, 

INCLUDING REFERENCES

GENERAL

Membrane-biological processes. Pilot plant studies were carried out using actual wastewater to 

investigate the applicability of a membrane separation activated sludge process to municipal 

wastewater treatment (Murakami et al., 2000). No significant difference was observed in the 

dewaterability of the separated activated sludge between the membrane and conventional 

systems. An easily installed wastewater treatment plant was developed using a membrane 

bioreactor (MBR) process (Ogoshi and Suzuki, 2000). The results were satisfactory in all areas, 

except the durability of membrane permeability in the latter half of the experiment. For both 

hollow fiber type and plate type, membrane permeability immediately decreased due to the 

deposit of concentrated sludge cake on the surface, even though continuous bubble washing 

had been made. A two-stage pilot-scale system comprising secondary sequencing batch reac-

tor treatment and tertiary microfiltration was operated for the treatment of Beer-Sheva mu-

nicipal wastewater (Messalem et al., 2000). The unit, which has a nominal filtration area of  

4 m2, treated 4-5 m3 of sewage per day, at a nominal rate of about 500 L/h. Further treatment 

by microfiltration resulted in a BOD < 5 mg/L, TSS < 1 mg/L, turbidity < 0.2 NTU, and bacterial 

counts showed 6-log removal of coliforms and fecal coliforms. A lab-scale experiment on the 

performance of highly concentrated activated sludge in high strength fermentation waste-

water treatment with rotary disk type UF membrane was carried out (Lu et al., 2000). TOC and 

NH4-N removals were good and intermittent aeration operations increased total-N removal 

efficiency. Treatment of a 2,4-dichlorophenoxyacetic acid (2,4-D) contaminated wastewater in 

a MBR was investigated (Buenrostro-Zagal et al., 2000). Overall, the MBR was an effective con-

figuration for removing 2,4-D while at the same time avoiding the active biomass exposure to 

the low pH and high salinity concentration of the influent.

A cross-flow MBR for raw municipal wastewater treatment, consisting of a suspended growth 

bioreactor and a ceramic membrane ultrafiltration unit, was run over a period of more than 

300 days in a wastewater treatment plant (Fan et al., 2000). At a sludge retention times of 

20 days the MBR was successfully run over 70 days without the need for chemical cleaning. 

However chemical cleaning had to be undertaken every 3-5 days at shorter sludge retention 

times. In order to elucidate optimum operational parameters, five series of experiments with 

bench scale MBR devices was carried out (Yoon et al., 2000b). There were no recognisable diffe-

rences in removal efficiencies for BeD (99%) and total-N (60%). Coupling biological treatment 

with membrane separation was described for wastewater treatment (Cote and Thompson, 

2000). Results from the first year of operation of a 3,800 m3/d plant were presented. In order 

to verify the treatment performance of newly developed johkasous with membrane separa-

tion, for household use, three johkasous of different types were investigated (Ohmori et al., 

2000). Periodical cleaning of the membrane by sodium hypochlorite solution and neutrali-

sing cleaning wastewater by sodium thiosulfate solution every six months was important to 

maintain a steady permeability of the membranes. A 162-day pilot-scale operation for recla-

mation of urban wastewater was conducted using an ultrafiltration MBR (Xing et al., 2000). 



53

MEMBRANE BIOREACTORS FOR MUNICIPAL WASTEWATER TREATMENT

Performance of the MBR was investigated at sludge retention times of 5, 15, and 30 days, 

a hydraulic retention time of 5 h, and membrane fluxes between 75 and 150 L/m2-h. Trials in 

a MBR with activated sludge concentrations of up to 48 g/L showed that oily wastewater also 

containing surfactants was biodegraded with high efficiency (Scholz and Fuch, 2000). During 

the different loading stages of the MBR operation a removal rate of 99.99% could be achieved 

for fuel-oil as well as lubricating oil at a hydraulic retention time of 13.3 h. A laboratory-scale 

experiment was conducted to investigate the influence of organic loading rate to a reactor on 

the biofouling in a membrane separation activated sludge system (Nagaoka et al., 2000). A re-

actor with higher loading rate showed a sudden increase of transmembrane pressure, while 

a reactor with lower loading rate showed delayed increase of the pressure.

Membrane Bioreactors. Lubbecke (2001) reported on the growing interest in the concept of mem-

brane biology for industrial wastewater treatment. With membrane techniques, unlike con-

ventionally used sedimentation, freely selectable operationally safe retention and upgrading 

of biomass with significantly less space was possible. The physical and biological characteris-

tics of a tangential-flow membrane bioreactor (MBR) for the treatment of municipal waste- 

water were presented (Xing et al, 2001). Average removal of COD, ammonia nitrogen, and 

suspended solids were 95, 96.2 and 100%, respectively. Ozaki and Yamamoto (2001) studied 

the hydraulic effects on sludge accumulation on membrane surface in crossflow filtration. 

Maximum sludge accumulation and sludge accumulation rate were dependent on aerati-

on intensity and were less dependent on flow channel width and MLSS concentration. The  

effects of wastewater quality and mode of operation on the performance of an symmetric, 

hollow fiber, polysulfone UF membrane (MWCO = 100,000 Da) were investigated (Bourgeous 

et al., 2001). A conceptual model of the impact of insufficient backwash and constantflux ope-

ration on membrane performance was presented to explain the differences in fluxes. A two-

phase anaerobic reactor system with a submerged membrane in the acidogenic reactor was 

designed for the enhancement of organic acid conversion and methane recovery (Lee et al., 

2001). COD removal efficiency was 80% and the methane production showed 0.32 m3/kg COD 

removed for the submerged membrane system in the anaerobic digester. Wastewater high in 

phenolic content (948 mg/l) and dissolved solids (5.4 g/l) was treated to remove organic mate-

rial and toxic compounds using a high-pressure bioreactor (HPB) (Male and Pretoruis, 2001). 

The HPB was more stable than the activated sludge plant. Yamagishi et al (2001) investigated 

ammonia removal from synthetic wastewater containing phenol, which is inhibitory to ni-

trification, by using a single-stage activated sludge process with cross-flow filtration. A novel 

hybrid process combining liquid-liquid extraction and a membrane bioreactor was designed 

to treat biorefractory organic pollutants in waste streams containing high concentrations of 

inorganics (Liu et al., 2001). The effects of UF membrane surface properties on Pseudomonas 

aeruginosa biofilm initiation were investigated (Pasmore et al., 2001). Biofilm initiation by 

a strain of Pseudomonas aeruginosa increased as the surface became rougher and more hy-

drophobic, while fouling was minimal when surface charge was minimized. Parameshwaran 

et al. (2001) studied the MF of secondary effluent from a SBR used to process industrial waste. 

Crossflow had no effect on flux and intermittent dead-end filtration was less productive than 

nonintermittent operation.

Chang et al. (2001) studied the feasibility of a submerged membrane bioreactor (MBR) fitted 

with three pore-sized NWPP (Non-Woven Poly-Propylene) membranes. The performance was 

compared with that of a conventional polysulfone (PS) membrane material. The PS mem-

brane achieved a 7-log reduction in total coliforms; the NWPP membranes achieved only a 

2 to 4-log reduction. Consequently, low-cost NWPP membranes could be considered suitable 



54

MEMBRANE BIOREACTORS FOR MUNICIPAL WASTEWATER TREATMENT

for use in MBR processes for municipal wastewater treatment, but were possibly less suited to 

domestic wastewater reuse where disinfection is a prerequisite.

Membrane bioreactors (MBRs)—the coupling of the activated sludge biological treatment pro-

cess with the use of a microfiltration (MF) or ultrafiltration (UF) membrane for solids separa-

tion—offer several benefits over the conventional activated sludge process when producing 

water for reclamation. Operating parameters and performance of MBR installations throug-

hout the world were compared (Adham et al, 2001). The first nine months of operation of a 

1,890 m3/d (0.5 mgd) MBR showed excellent performance and filtrate water quality (ReVoir et 

al., 2001). Side by side comparison of the operation of a biologically aerated filter and an MBR 

treating grey and black water showed that the MBR performed better in terms of effluent 

turbidity and total coliform concentration (Jefferson et al., 2001). For flow rates up to 18,927 

m3/day (5 mgd), an MBR installation was shown to be not cost competitive with a more con-

ventional reclamation process scheme—oxidation ditch followed by granular media filtra-

tion—unless the reclamation process requires reverse osmosis (Merlo et al., 2001). During a 

135-day pilot trial of an MBR (using an external ceramic membrane), no discernible effect on 

the stable performance of the MBR system was seen over the range of operating parameters, 

sludge concentration and loading rates (Xing et al., 2001)

Lee et al. (2001) conducted a study in which alum and natural zeolite were added to a  

submerged membrane bioreactor (MBR) not only to reduce membrane fouling but also to 

increase the removal of nitrogen and phosphorus.

A technological assessment of four technologies for in-building water recycling in the United 

Kingdom showed the membrane bioreactor process to be technically and economically better 

than the other options studied. The use of MBR technology for inbuilding water recycling, 

however, was only economically viable when recovering black water (Palmer et al, 2002).

The performance and cost-effectiveness of 19 different treatment trains for producing reclai-

med water were compared to the water quality requirements of 12 different reuse applicati-

ons for King County, Washington. The study showed that treatment trains might be laid out 

with the flexibility of starting with a simple facility and adding or modifying unit proces-

ses to meet the water quality requirements of new reuse opportunities (Bucher et al., 2002). 

Following this initial screening, two trains were selected for pilot testing: primary treatment/

biological aerated filter/filtration and membrane bioreactor. The testing showed that both 

trains could successfully meet the State of Washington’s Class A water quality requirements 

(Wallis-Lage et al., 2002). The positive results were confirmed by additional pilot testing with 

a different MBR system at rates up to 30.4 L/m2/hr (17.9 gfd) (Tekippe et al., 2002).